415062 PARTS LIST
VOLANT AIR INTAKE SYSTEM 1 | VOLANT FILTER BOX 1| 4° X 3" SLEEVE 1 | 1/2* X 17" BREATHER HOSE
PART NO. 415062 1 | VOLANT FILTER BOX ADAPTER | 4 | 1/4/-20 BOLTS 1 | MAF SENOSR GASKET
INSTALLATION INSTRUCTIONS 1 | VOLANT AIR DUCT 6 | 1/4* WASHERS 2 | SS 4MM X 10 MM BOLTS
1 | POWERCORE FILTER W/CLAMP | 3 | 1/4* LOCK WASHERS
WWW.VOLANT.COM 2 | #064 CLAMPS 1| 1/4* NUT
TECH SUPPLORT: (909) 4/76—-7225 | 2| #072 cLaMps 2 | 1/4'-20 NYLON LOCK NUTS
1| 4 1/2° X 3* HUMP HOSE 1 | 1/2* NPT STRAIGHT FITTINGS
#072 #072
Lo ar xom VOLANT FILTER BOX
SIDE VIEW voLeT W Wt

l\||“.||||-_J_

e X 177 AIR DUCT o o -
BREATHER HOSE I
e o=
I -
=l r
[E \_ I:|
%m/ I PREEXISTING

/
VOLANT FILTER MOUNTING STUD
BOX ADAPTER

dolan® S

P oo AN
— i THROTTLE - 7 1/4"-20 BOLT  \
BODY 1/4* WASHER \
_ _ / VOLANT BRACKET
H064 1/2* NPT STRAIGHT FITTINGS VOLANT FILTER BOX )
cLavp OO _ 174" WASHER _
Z— 174 LOCK WASHER |
4 x 3 F> 0 \en| | 140 Nt
SLEEVE / Ny /
H064 [ AN I /
@ I —
CLAMP d / PREEXISTING /
4 172" X 3 = ~MOUNTING STUD .~
BREATHER HOSE Horz e, o = E/\
% ] e=l[htlle 1 ]
o 0 I 1 [ |
i1 _ N
I 1 [ |
I 1 _ I
i1 _ I
I 1 [ I
i1 _ N
| | | | |
MAF SENSOIR —— % ! L
GASKET =l |z | il
_ _
FACTORY . ]
WAl U @ 1/4’-20 BOLTS +

@) 174" WASHERS

@ 4 MM X 10 MM [] (@ 1/4* WASHERS
STAINLESS STEEL BOLTS @ 1/4% LOCK WASHERS

(2 1/4"-20 NYLON LOCK NUTS

TP VIEW

=
=

POWERCORE FILTER
W/CLAMP



